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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

CERTIFICATE

Of Conformity
Certificate No: 25201203962
Product: GLAZED TILES
Type designation: BY63000 to BY63999, 2-B53000 to 2-b63999, 2-BYGE3000 to 2-BYG63999,

2-BG83000 to 2-BG63999, 3-BYG63000 to 3-BYG63999, BG63000 to BG63999,

BM63000 to BM63999, 2-BM63000 to 2-BM63999, 3-BM63000 to 3-BM63998
Technical data: Dry-pressed ceramic tiles for interior wall finishes, with water

absorption E>10%, Group BIII, 30cm X 60cm, Glazed

The submitted samples of the above product have been tested for CE marking according to the following
European Directives:

89/106/EEC-the Construction Products Directive
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2006 25201203962 IQCTC of FSCIQ Sep. 24,2012

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 7 ) uses in suspended ceilings; 1/) uses subject to requirements against
accidental fall of objects on to transit areas; i1i) uses subject to dangerous substances regulations; iv) uses in
vehicular circulation areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan
Entry-exit Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this

certificate.
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LIANG BAIQING
Director
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Issue Date: Sep. 24,2012
Expiration Date: Sep. 23, 2013

Note: This certiﬁcafe is part of the full report and should be read in conjunction with it. .

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

2/F, Building 18, Lanshi International Metal Exchange Center, Kuiqiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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TEST REPORT
igmE: 25201203962 s W2 W
Report No: Page 2 of 5
B AAFR R AL NIRRT Sl E60en
Name of Sample GLAZED TILES Nominal Size
B5 R TR
X X9.9
Type GLAZED Work size 300mm X 600mm X 9. Jrom
il BII Be AR 30 3k
Group (E>10%) Quantity of Samples 30 Pieces
o FER TR P oo B 5
2-BY 63035 Description of The samples are sound, intact and
Mark of Samples 2
Samples fit for test.
B SR 4R L 2R BeRE B
Source of Samples Samples selected by applicant Received on
Ky U 4 EN 14411: 2006 Ceramic tiles — Definitions, classification, characteristics and marking
Test Standard Annex L Dry-pressed ceramic tiles E>102% Group BIII
R B R 2R TR IR T E MR A5 BLAA EN 14411 2006 SRR RS L R .
e 2 The results conform to the requirement of Apnex L of standard EN 14411: 2006 with
Conclusion of Test .
respect to the test items.

PR LT R A — S
) B GBS R
P TR K B il 2/F, Building 18, Lanshi
/g,:i& T, f’p‘%‘\ Address of Test International Metal Exchange
S/ £ N Unit. ‘Center, Kuigiyi Road, Chancheng
= District, Foshan, Guangdong
Stamp of Test Unit 2 e o e S
Z, Ryl 4 B ; . 86-757-83960558
) Telephone of Test Unit '
N Rl AL  86-757-83827971
Date: Fax of Test-Unit - T
: iBB%ﬁﬁ L 528000
Postal. Code
1. REALW, A 4k AN A Sk« ' , Rk
#E This Report shall not be reproduced except in full without the written approval of Test Unit.
Note 2. AIREURRE R R RIAR.
. The results in this report apply to the samples only. N )
wBATA - . % + 9/_\% L
Tested by ‘a XA Inspected by TN g)/_\ Approved by
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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: TEST REPORT
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Report No: Page 3 of 5

TERLFE R 30em X 60cm 3L R iR, 5% 2-BY63035. ZRFITEET 55 g,
AE B R KRAMRE T (FE) URKERE CEHD B—3K, X5z
TFHN L
The test report data was based on item No. 2-BY63035, in a family of matt glaze tiles, 30cm X
60cm. All items in the family are same in water absorption, dimensions and thickness, material,
@ﬂgﬁﬁ{ﬁﬁirﬁ method of manufacture (dry-pressed) and finish surface characteristics (glazed), except for the

Remark of | design of appearance.

applicant
ZRFIFTEEIP IS Ttems in the family:
BY63000 to BY63999, 2-B63000 to 2-b63999, 2-BYG63000 to 2-BYG63999, 2-BG63000 to
2-BG63999, 3-BYG63000 to 3-BYG63999, BG63000 to BG63999, BM63000 to BM 63999,
2-BM63000 to 2-BM63999, 3-BM63000 to 3-BM 63999

R JURE

9
Photo of Test
Samples

2-BY63035
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FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF

TEST REPORT
WEHRS: 25201203962 5 W OH 4T
Report No: Page 4 of 5
o N e . .
o KR R FRAERER R Hie
Ngmber Test Item Test Method Provisions of Standard Test Result Judgement
R
Dimensions
£ P () 35 R F LA RS &2 Length
o2 K 0. 5% 0~+0.02% 2
The deviation, in percent, of the Pass
average size for each tile (2 or 4 sides) R Width
W RERIR I ENISO from the work size: £0.5% +0.01%~+0.05%
Length and width 10545-2 FEPCRE T RTARRE T 10 REZTH KJE Length
) T i S 25 4 0. 3% o 01%~+0%1%
The deviation, in percent, of the : ) =
average size for each tile(2 or 4 sides) . Pass
from the average size of the 10 test _0%2%:?(;‘](;;"
specimens(20 or 40 sides): +0.3% St e
A5 B J5- BE (0 S 38048 AR 0 A RS
T bl 2 +
FLEE mniso | 1.59%~+0.48% i
Thickness 10545-2 The deviation, in percent, of the | -1.59% .48% Pags
average thickness of each tile from the
work size thickness: £10%
Yy iE
Physical properties
S K E>10%, HAMEARDT 9% "
; s 2 : 15.6%
ST 20%0, TR | ot 1o
K AR ENISO | Average> 10%, Individual minimum | (00 = ™" o o &
Water absorption 10545-3 value 9%. When the average exceeds lndivi(gin;al e Pass
il(l:ﬁ;f;:izr:tnll be indicated by the minimum: 15.1%
AR RE EN ISO JEEE=7.5mm, SPHEA/NT 600N (145N &
Breaking strength 10545-4 Thickness =7.5mm, Not less than 600N ) Pass
2 EATE ENISO | EEE>7.5mm, SEXEARDT 12MPa 22.4MPa &
Modulus of rupture 105454 Thickness>7.5mm, minimum 12MPa : Pass
IR
ATHIRERTT R niso | BEEBAARER 1500 £ LI
Resistance to surface 10545-7 Report abrasion class and cycles Class 3 s
abrasion of glazed tiles passed Failure visible at
1500 revolutions
. ., R, ENF
Bt eniso | wwE, pramakmsmen. | Tk T s
Thermal shock resistance 10545-9 Test method available Full): rcsi;t:;nt Pass
e s B2, R
ALY ENISO | WM M EALRR. | ®
Crazing resistance 10545-11 Required Ridlly pusisiant Pass
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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Py N — o
gl R R FRAEROR R Hsz
equence Test [tem Test Method Provisions of Standard Test Result Judgement
Number
YyEEGE
Physical properties
BN CHAE&H) 45 KO B S (R i adiaien)
. s ean overall
Slip resistance DIN 51130 | Manufacturer to state value and test | i -
2 acceptance angle:
(Ramp test) method used 5.0°
3 74 ] - F¥# Dry
BiHEfE GREEH) i R AL B S PR XA B T 2 55
Slip resistance BS 7976-2 | Manufacturer to state value and test ﬁéﬁ: W -
< Wet
(Pendulum test) method used 15
{orrEfE
Chemical properties
i [ L
i ENISO | i Rudft e i L2 s o e 252k GLAY) .
Resistance to low 10545-13 Manufacturer to state classification
concentrations of
acids and alkalis
it ¥ TR RE AR A
B
(LA ; EN SO | #EER%ER
Resistance to = % . .
iegeibid high 10545-13 Test method available GHBY)
3 Resistance | concentrations of
to acids and alkalis
chemicals
CESC SN
FigvkihEhe
Resistance 0 | gN[SO | AT GB & s i
ittt 10545-13 | Minimum GB GAlY) Pass
chemicals and
swimming pool
salts
firf 35 He EN ISO METF 3% 54 )
Resistance to staining 10545-14 Minimum Class 3 Class 5 Pass




